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18] A2} (Date of Receipt) : 2017. 03. 14.
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B.ANEYIEE/ZE/AES (Test Sample)
A #F W (Description) : FAE=A 2l ~2]x)
A 23] AF (Manufacturer) : G40 A=
2 & 7 (Model Name) : SCAP—4
A=W F (Serial Number) :
7] E} (Remark) : ~

4, A 8713t (Date of Test) : 2017 042 069 ~ 20174 049 149
5. N8 7FE/H (Test Standard/Method) : IEC 60529: 2001

6. 1887 (Testing Environment)
<% (Temperature) : ( 17.9 £ 2.0 ) T, =5 (Humidity) : (38 £ 2 ) % R.H.

7. 823} (Test Results) : A% (IPG6)

H I (Note) : 1,0] AAXNE 22177} A &5 Algol gt A& Ao,
(The test results contained apply onl\ to the test sample (b) supplied by the client)
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(This test report shall not be reproduced in ful] or in part without apprmdl of the KTL in advance.)
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7]1% # )1} (Technical Manager) (g
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2.1 HAAExA
e AEL BB uFH slo)jo] TAXE: 50 pm
e ARG BHERL ®HFEH o]y 7+ 75 pm
e T REEY MBS ok 2 kg/
21]1%75‘?‘ %—rﬁl © ——:I =] g m
o)% 3 2A49 6 il 2.2 H&Fﬂf\]ﬁlﬂ% &g
AFol g 8% Alze] g3 ¢k 890 cm?
e AlEQ UEsrE: —2.00 kPa(—200 mmH»0)
e AlE2 F7] F9%: 0.10 L/min
o AEZ YEFH dn A7 37 54918 6.74 b
= APAIZ: 8 h
2.3 A ExA
e x=ZF° U A 12.5 mm
AoE A2 . ZoM29 f3: (100 + 5) L/min
i o AA B2 AR xZS2HE 25 m "ol 9K oA
AW AP 6 73 120 mm 93 s i
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Zﬁg b ZoA AlE EWUAS] Ag: 28 m
2.4 HFAHNE
o A¥A1ZF: 3 min
3. A8 Aw) B =
Z 43 A F F A L= -1 ICP Y% A A=A 2 A 7] B
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